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Annex for Bluetooth Test Report No.: CTL2409277021-WF01
FCC ID:Q8W-BT269

1. Bandwidth

1.1 Test Result

1.1.1 OBW
> Frequency Packet 99% Occupied Bandwidth (MHz) .
Mode Type (MHz) Type ANT Result Limit Verdict
2402 DH5 1 0.882 / Pass
GFSK SISO 2441 DH5 1 0.882 / Pass
2480 DH5 1 0.881 / Pass
2402 2DH5 1 1.168 / Pass
Pi/4ADQPSK SISO 2441 2DH5 1 1.167 / Pass
2480 2DH5 1 1.165 / Pass
2402 3DH5 1 1.159 / Pass
8DPSK SISO 2441 3DH5 1 1.157 / Pass
2480 3DH5 1 1.157 / Pass
1.1.2 20dB BW
TX Frequenc Packet 20dB Bandwidth (MHz) .
Mode Type (I\(jIHz) / Type ANT Result Limit Verdict
2402 DH5 1 0.947 / Pass
GFSK SISO 2441 DH5 1 0.947 / Pass
2480 DH5 1 0.947 / Pass
2402 2DH5 1 1.287 / Pass
Pi/ADQPSK SISO 2441 2DH5 1 1.285 / Pass
2480 2DH5 1 1.283 / Pass
2402 3DH5 1 1.269 / Pass
8DPSK SISO 2441 3DH5 1 1.271 / Pass
2480 3DH5 1 1.270 / Pass
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Annex for Bluetooth

FCC ID:Q8W-BT269

1.2 Test Graph

1.2.1 OBW

Test Report No.: CTL2409277021-WF01

GFSK_DH5_LCH_2402MHz_Ant1_NTNV

Level (dBm)
e
(=]

—50

4 -\.-M(-"W—\"L!v

10 Ant: Ant1
CENT: 2402 MHz
Span: 3 MHz
RBW: 30 kHz
0 1 VBW: 91 kHz
'I[')ch'll'm: Pﬁix Hold
racaType ol
|'nmm SweepFoint: 1001
-10 | SweepTime: 3.2 ms
| Sweep: Confinue
99% OBW=0.882 MHz
=20 i i ker:
| 1. 2401.567 MHz
| -21.96 dBm
| 2. 2402 449 MHz
— —30 | -24.33 dBm
E
S
= 40
(1]
3
— 50 / \
W \
0 - A S
_?u -
-80
— Trace
-90
2400.5 24035
Frequency (MHz)
GFSK_DH5_MCH_2441MHz_Ant1_NTNV
10 i Ant1
CENT: 2441 MHz
Span: 3 MHz
RBW: 30 kHz
0 VBW: 91 kHz
Detector: Paak
TracaType: MAX Hold
SweepPoint: 1001
-10 SweepTime: 3.2 ms
Sweep: Continue
99% OBW=0.882 MHz
=20 i Maker:

1. 2440.566 MHz
=221 i

2. 2441 448 MHz
~24.96 dBm

—— Trace

Frequency (MHz)

24425

Page 3 /51




Annex for Bluetooth Test Report No.: CTL2409277021-WF01

FCC ID:Q8W-BT269
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Annex for Bluetooth Test Report No.: CTL2409277021-WF01

FCC ID:Q8W-BT269

Pi/4ADQPSK_2DH5 MCH_2441MHz_Ant1_NTNV
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Annex for Bluetooth

FCC ID:Q8W-BT269

Test Report No.: CTL2409277021-WF01
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FCCID:Q8W-BT269

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Annex for Bluetooth

FCC ID:Q8W-BT269

1.2.2 20dB BW

Test Report No.: CTL2409277021-WF01

GFSK_DH5_LCH_2402MHz_Ant1_NTNV
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Annex for Bluetooth Test Report No.: CTL2409277021-WF01

FCC ID:Q8W-BT269

GFSK_DH5_HCH_2480MHz_Ant1_NTNV
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FCC ID:Q8W-BT269
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FCC ID:Q8W-BT269
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FCC ID:Q8W-BT269

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Annex for Bluetooth Test Report No.: CTL2409277021-WF01

FCCID:Q8W-BT269

2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
> Frequenc Packet Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) / Type ANT1 Limit Verdict
2402 DH5 -2.32 <=30 Pass
GFSK SISO 2441 DH5 -2.65 <=30 Pass
2480 DH5 -3.17 <=30 Pass
2402 2DH5 -1.73 <=20.97 Pass
Pi/4ADQPSK SISO 2441 2DH5 -1.96 <=20.97 Pass
2480 2DH5 -2.58 <=20.97 Pass
2402 3DH5 -1.31 <=20.97 Pass
8DPSK SISO 2441 3DH5 -1.58 <=20.97 Pass
2480 3DH5 -2.17 <=20.97 Pass
Note1: Antenna Gain: Ant1: 1.56dBi;
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Annex for Bluetooth
FCC ID:Q8W-BT269

2.2 Test Graph

2.2.1 Power

Test Report No.: CTL2409277021-WF01
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FCC ID:Q8W-BT269

Test Report No.: CTL2409277021-WF01

GFSK_DH5_HCH_2480MHz_Ant1_NTNV

Level (dBm)
8

Ant: Ant1

CENT: 2480 MHz
S%an: 4.735 MHz
RBW: 1 MHz
VBW: 1 MHz
Detector: Paak
TraceType: MAX Hold
AverageCount: 1
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Confinue
AverageType: RMS

Power: -3.17dBm
er;
1. 2479858 MHz
-3.17 dBm

Frequency (MHz)

-40
_50 <
—60 A
=70 4
_80 4
— Trace
-90 T
2477 633 2482 368
Frequency (MHz)
Pi/4ADQPSK 2DH5 LCH_2402MHz_Ant1_NTNV
30 Ant: Ant1
CENT: 2402 MHz
S%an: 6.435 MHz
20 RBW: 2 MHz
VBW: 2 MHz
Detector: Paak
TraceType: MAX Hold
10 4 AverageCount: 1
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Confinue
04 AverageType: RMS
-10 A Powgrr:: =1.73dBm
1. 2402.071 MHz
-1.73 dBm
‘é‘ -20 4
S
= =gl
(1]
>
B 40 1
_50 <
—60 A
=70 4
_80 4
— Trace
-90 T
2398.783 2405218

Page 15/ 51




Annex for Bluetooth

FCC ID:Q8W-BT269

Test Report No.: CTL2409277021-WF01
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FCC ID:Q8W-BT269

Test Report No.: CTL2409277021-WF01
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FCCID:Q8W-BT269

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Annex for Bluetooth Test Report No.: CTL2409277021-WF01

FCC ID:Q8W-BT269

3. Carrier Frequency Separation

3.1 Test Result

3.1.1 Ant1
Ant1
Mode TX Frequency Packet Channel Separation 20dB Bandwidth Limit Verdict
Type (MHz) Type (MHz) (MHz) (MHz)
GFSK SISO HOPP DH5 0.994 0.947 >=0.947 Pass
Pi/4ADQPSK SISO HOPP 2DH5 0.989 1.287 >=0.858 Pass
8DPSK SISO HOPP 3DH5 1.020 1.271 >=0.847 Pass
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FCC ID:Q8W-BT269

3.2 Test Graph
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FCC ID:Q8W-BT269

8DPSK_3DH5_HOPP_Ant1_NTNV
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FCC ID:Q8W-BT269

4. Number of Hopping Frequencies

4.1 Test Result

4.1.1 HoppNum

Test Report No.: CTL2409277021-WF01

X

Frequency

Packet

Num of Hopping Frequencies

Mode Type (MHz) Type ANT1 Limit Verdict
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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4.2 Test Graph

4.2.1 HoppNum
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FCC ID:Q8W-BT269
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FCC ID:Q8W-BT269

Test Report No.: CTL2409277021-WF01

5. Time of Occupancy (Dwell Time)

5.1 Test Result

5.1.1 Ant1
Ant1
Mode TX |Frequency | Packet Duration of Observation Num of Pulse in Dwell Limit Verdict
Type | (MHz) Type | Single Pulse (ms) | Period (s) | Observation Period | Time (ms) | (ms)
DH1 0.374 31.600 320 119.680 | <=400| Pass
GFSK |SISO| HOPP DH3 1.652 31.600 160 264.320 | <=400| Pass
DH5 2.898 31.600 107 310.086 | <=400 | Pass
2DH1 0.382 31.600 320 122.240 | <=400| Pass
Pi/4DQPSK| SISO | HOPP | 2DH3 1.662 31.600 160 265.920 | <=400| Pass
2DH5 2.910 31.600 107 311.370 | <=400| Pass
3DH1 0.380 31.600 320 121.600 | <=400| Pass
8DPSK |SISO| HOPP | 3DH3 1.660 31.600 160 265.600 | <=400| Pass
3DH5 2.910 31.600 107 311.370 | <=400| Pass
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FCC ID:Q8W-BT269

5.2 Test Graph

5.2.1 Ant1
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Test Report No.: CTL2409277021-WF01
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Test Report No.: CTL2409277021-WF01
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FCC ID:Q8W-BT269
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FCCID:Q8W-BT269
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FCC ID:Q8W-BT269
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Test Report No.: CTL2409277021-WF01
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FCCID:Q8W-BT269
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FCCID:Q8W-BT269

6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Test Result

6.1.1 Ref
TX Frequency Packet Level of Reference
Mode Type (MHz) Type ANT (dBm)
2402 DH5 1
GFSK SISO 2441 DH5 1 -3.03
2480 DH5 1 -3.58
2402 2DH5 1
Pi/4ADQPSK SISO 2441 2DH5 1 -3.32
2480 2DH5 1 -3.87
2402 3DH5 1
8DPSK SISO 2441 3DH5 1 -3.16
2480 3DH5 1 -3.78
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

6.1.2 CSE
TX Frequency Packet Level of Reference Limit .
Mode Type (MHz) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 -2.87 -22.87 Pass
2441 DH5 1 -2.87 -22.87 Pass
GFSK SISO 2480 DH5 1 -2.87 -22.87 Pass
-2.87 -22.87 Pass
HOPP DHS ! -2.87 -22.87 Pass
2402 2DH5 1 -3.07 -23.07 Pass
2441 2DH5 1 -3.07 -23.07 Pass
Pi/4ADQPSK SISO 2480 2DH5 1 -3.07 -23.07 Pass
-3.07 -23.07 Pass
HOPP 2DHS ! 3.07 23.07 Pass
2402 3DH5 1 -2.92 -22.92 Pass
2441 3DH5 1 -2.92 -22.92 Pass
8DPSK SISO 2480 3DH5 1 -2.92 -22.92 Pass
-2.92 -22.92 Pass
HOPP 3DHS ! -2.92 -22.92 Pass
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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6.2 Test Graph
6.2.1 Ref
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Test Report No.: CTL2409277021-WF01
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FCC ID:Q8W-BT269
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FCC ID:Q8W-BT269
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FCCID:Q8W-BT269
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FCC ID:Q8W-BT269

6.2.2 CSE
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GFSK_DH5_HCH_2480MHz_Ant1_NTNV

Frequency (MHz)

10 Ant: Ant1
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
0 VBW: 300 kHz
Detecior: Peak
TraceT‘\f‘ps MAX Hold
SweepPoint: 30001
-10 SweepTime: 239 s
Sweep: Continue
Limit=-22 87 dB
-20 1 I\.g‘l:er .
1. 2480.389 MHz
-4 20 dBm
2.9919.785 MHz
— =30 4 -43.92 dBm
Je
[an]}
Z 401 2
] 4
®
-
— Trace
— Limit
=80 + T
30,0 25000.0
Frequency (MHz)
GFSK_DH5 HOPP_Ant1_NTNV
10 Ant: Ant1
Start: 2310 MHz
Slo&: 2410 MHz
RBW: 100 kHz
0 VBW: 300 kHz
f Detector: Peak
[ l TracaType: MAX Hold
| SweepPoint: 2001
-10 ! SweepTime: 9.6 ms
| I “ Sweep: Continue
Limit=-22 87 dB
0] [T 22 7 gom
T 1. 2399 950 MHz
=50.00 dBm
2. 2400.000 MHz
— =30 -48.11 dBm
Je
e
= —40 1 1
[ {
®
— 50 1
-60
_?0 -
_80 -
— Trace
— Limit
-90 T
23100 24100

Page 43 / 51




Annex for Bluetooth

FCC ID:Q8W-BT269

Test Report No.: CTL2409277021-WF01

GFSK_DH5_HOPP_Ant1_NTNV

10 Ant: Ant1
Start: 2472 MHz
Stop: 2500 MHz
RBW: 100 kHz
0 f VBW.: 300 kHz
o+ Detecior: Peak
ﬂ | TracaType: MAX Hold
ﬂl I | SweepPoint: 1001
-10 | | | l | SweepTime: 2.73 ms
| ( I J w u Sweep: Confinue
\l Limnit=-:
20 4 | { Limit=22,87 dBm
1. 2494008 MHz
\ %85 07 dBm
2. 2483 500 MHz
— —30 -56.67 dBm
E l
] |
= Al I L\
(1]
3
— i
Luw«xmmwmwm{
st
-60 | | |
_?0 -
-80
— Trace
-0 —— Limit
24720 2500.0
Frequency (MHz)
Pi/4ADQPSK 2DH5 LCH_2402MHz_Ant1_NTNV
10 Ant: Ant1
Start: 2310 MHz
Stop: 2410 MHz
RBW: 100 kHz
0 VBW.: 300 kHz
Detecior: Peak
TracaT{ps. MAX Hold
SweepPoint: 2001
-10 SweepTime: 9.6 ms
Sweep: Confinue
20 4 Limit=-23.07 dBm

Level (dBm)
e
(=]

—50

il

Maker:

1. 2399950 MHz
-49.77 dBm

2. 2400.000 MHz
-50.82 dBm

—— Trace
—— Limit

Frequency (MHz)

24100

Page 44 / 51




Annex for Bluetooth

FCC ID:Q8W-BT269

Test Report No.: CTL2409277021-WF01

Pi/ADQPSK_2DH5_LCH_2402MHz_Ant1_NTNV

-20

=30

Level (dBm)

Ant: Ant1
Start: 30 MHz
::.lo : 25 GHz

‘}Sps MAJ(HDIG
SweepPoint: 30001
SweepTime: 239 s
Sweep: Continue

Limit=-23 07 dBm
Maker
1. 2402 150 MHz

-6.27 dBm
2. 9607 660 MHz
-45.95 dBm

Frequency (MHz)

— Trace
—— Limit
-90 T
300 25000.0
Frequency (MHz)
Pi/ADQPSK_2DH5 MCH_2441MHz_Ant1_NTNV
L Ant: Ant1
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
0 VBW: 3{!0 kHz
Detector
1 TraceT‘}f‘ps MAJ(HDIG
¢ SweepPoint: 30001
-10 SweepTime: 239 s
Sweep: Continue
-20 Ii';ranl:le'—'r-ZB 07 dBm
1. 2440 437 MHz
-9.47 dBm
2.9764.138 MHz
— =30 4 -45.59 dBm
£
g
= =401
@
>
[
— 50 1
—60
_?0 <
-80
— Trace
—— Limit
-90 T
300 25000.0

Page 45/ 51




Annex for Bluetooth Test Report No.: CTL2409277021-WF01

FCC ID:Q8W-BT269

Pi/4ADQPSK_2DH5 HCH_2480MHz_Ant1_NTNV

Ant: Ant1
Start: 2472 MHz
Stop: 2500 MH.
RBW: 100 kHz
0 VBW: 3{}0 kHz
Detector
IN TraceTlxsps MAJ(HcIa
SweepPoint: 1001
=10 1 fJ L\ SweepTime: 2.73 ms
| | Sweep: Continue
=20 4 [| l | Lll'ﬂ':l:-23 07 dBm
| 1. 2491628 MHz
[ 5783 dBm
‘ 2. 2483, 500 MHz
— =30 | -61.69 dBm
Je
g |
= =40 f
2 |
3 ' .
/
= 50 Hw*‘ V‘H"'\H
™ / | i3
60 4y £ ol f[,
LN W‘ﬂh-‘
' / M‘v‘\-‘d £
y W v’m ( ‘lf‘"w\” \r'
_?’0 4
-B80
— Trace
-a0 — Limit
24720 2500.0
Frequency (MHz)
Pi/4ADQPSK_2DH5 HCH_2480MHz_Ant1_NTNV
" Ant: Ant1
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
L { VBW: 300 kHz
|L Detector: P

SweepPoint: 30001
-10 SweepTime: 2.39 5
Sweep: Continue
Limit=-23.07 dBm
Maker:
1. 2479 557 MHz
-6.29 dBm
2.9919.785 MHz
=30 -44.38 dBm

Level (dBm)
e
(=]

2
+
-50 4
-60
-70 4
-80
—— Trace
—— Limit
-90 + T T T T T T T T T
300 25000.0

Frequency (MHz)

Page 46 / 51



Annex for Bluetooth

FCC ID:Q8W-BT269

Test Report No.: CTL2409277021-WF01

Pi/ADQPSK_2DH5_HOPP_Ant1_NTNV

-10

-20

Ant: Ant1
Start: 2310 MHz

TracaTl\Sps MAX Hold
SweepPoint: 2001
SweepTime: 9.6 ms

Sweep: Confinue

Limit=-23.07 dBm

=30

Level (dBm)
e
(=]

-53.65 dBm
2. 2400000 MHz

’ Maker:
1. 2399 850 MHz
‘ -53.97 dBm

_50 4
-60 -
_?u .
_su -
— Trace
— Limit
-90 T T T T
23100 24100
Frequency (MHz)
Pi/4ADQPSK_2DH5 HOPP_Ant1_NTNV
10 Ant: Ant1
Start: 2472 MHz
Stop: 2500 MHz
RBW: 100 kHz
04 VBW: 300 kHz
1 TraceTgps MAX Hold
|W SweepPoint: 1001
-10 ! SweepTime: 2.73 ms
Sweep: Confinue
~20 4 i | : ; | Limit=-23,07 dBm
1.2497 172 MHz
| ’55 £9 dBm
2. 2483 500 MHz
— =30 4 -58.08 dBm
Jot
g
= -40 1
(1]
3
— 50 1 W
! }\m«m«
60 | MMMMWM&WWMW
_?u -
_eu -
— Trace
— Limit
-90 T T T T
24720 2500.0

Frequency (MHz)

Page 47 / 51




Annex for Bluetooth

FCCID:Q8W-BT269

Test Report No.: CTL2409277021-WF01

8DPSK_3DH5_LCH_2402MHz_Ant1_NTNV

Ant: Ant1
Start: 2310 MHz

SweepPoint: 2001
1 SweepTime: 9.6 ms
‘ ‘ Sweep: Confinue

Limit=-22 92 dBm

Level (dBm)
e
(=]

1
w
(=]

L

3 &
_Cr;
s

Maker:
! 1. 2399 950 MHz
| “50 85 dBm
2. 2400000 MHz
J -50.94 dBm
|

A

Level (dBm)
e
(=]

1
w
(=]

L

_80 -
— Trace
— Limit

-90 T T T T

23100 24100
Frequency (MHz)
8DPSK_3DH5 LCH 2402MHz_Ant1_NTNV
10 Ant: Ant1
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
01 VBW.: 300 kHz
Deteclor: P
11 TraceT‘\f‘ps MAX Hold

SweepPoint: 30001

-10 SweepTime: 239 s
Sweep: Continue

-20 Iﬁ;n':l;r-ZZ 92 dBm
1. 2402 150 MHz

-7.50 dBm

2. 9607 .660 MHz

-30 4

-46.32 dBm

-60 -
-70 4
-80
—— Trace
—— Limit
-90 T T T T
30.0 25000.0

Frequency (MHz)

Page 48 / 51




Annex for Bluetooth Test Report No.: CTL2409277021-WF01

FCCID:Q8W-BT269

8DPSK_3DH5_MCH_2441MHz_Ant1_NTNV

Frequency (MHz)

Ant: Ant1
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
04 1 VBW: 300 kHZ
4 TraceTO pe: MAJ( Hold
SweepPoint: 30001
-10 SweepTime: 239 s
Sweep: Continue
-20 4 Iig:;?z 92 dBm
1. 2440 437 MHz
-6.84 dBm
2. 9764,138 MHz
— =30 -45.72 dBm
Jot
S
= -40
(1]
3
— 50
-60
_?0 e
-B80
— Trace
—— Limit
-90
300 25000.0
Frequency (MHz)
8DPSK_3DH5 HCH_ 2480MHz_Ant1 NTNV
10 Ant: Ant1
Start: 2472 MHz
Stop: 2500 MH.
RBW: 100 kHz
0+ VBW: 300 kHz
Detector
|'yi| TraceT‘\sps MAJ(HcId
SweepPoint: 1001
=10 J‘I h SweepTime: 2.73 ms
[ 1 Sweep: Continue
|
_20 4 lI Limit=-22.92 dBm
T 1. 2485.748 MHz
-57.23 dBm
2. 2483,500 MHz
— =30 ‘ -61.46 dBm
Jot
g |
= -40
3 [
— 50 1 ﬂ* L"',r"\‘\
| 'y
-60 4 . ! | l / |
I A / J'ﬂ‘w W‘\;’ L \ r(m’mr. I UJM mﬂ“
| %’J \"‘w ¥
-70 Y’J‘ 'lJJ
-B80
— Trace
— Limit
-90
24720 2500.0

Page 49/ 51




Annex for Bluetooth Test Report No.: CTL2409277021-WF01

FCCID:Q8W-BT269

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV

Frequency (MHz)

10 Ant: Ant1
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
04 VBW: 300 kHz
Deteclor: P
TraceT‘\f‘ps MAX Hold
SweepPoint: 30001
-10 SweepTime: 239 s
Sweep: Continue
Limit=-22 92 dBm
=20 1 Maker:
1. 2479.557 MHz
-7.51 dBm
2.9919.785 MHz
— =30 -44 61 dBm
Je
e
= —40 1
5 3
3
s |
— Trace
— Limit
-90 '
30,0 25000.0
Frequency (MHz)
8DPSK_3DH5 HOPP_ Ant1 NTNV
10 Ant: Ant1
Start: 2310 MHz
Slo&: 2410 MHz
RBW: 100 kHz
04 VBW: 300 kHz
Detecior: Peak
TraceT‘\f‘ps MAX Hold
SweepPoint: 2001
-10 SweepTime: 9.6 ms
Sweep: Continue
Limit=-22 92 dBm
=20 1 ‘ Maker:
1. 2399.900 MHz
| “52 82 dBm
2. 2400.000 MHz
— =30 1 { -50.04 dBm
Je
e
= —40 1
(1]
3
— 50 1
-60
_?’0 e
_80 -
— Trace
— Limit
-90 '
23100

24100

Page 50/ 51




Annex for Bluetooth Test Report No.: CTL2409277021-WF01

FCC ID:Q8W-BT269

8DPSK_3DH5_HOPP_Ant1_NTNV

10 Ant: Ant1
Start: 2472 MHz
Stop: 2500 MHz
0 RBW: 100 kHz

Detecior: Peak

1 TracaType: MAX Hold

;ﬁ SweepPoint: 1001

-10 SweepTime: 2.73 ms
Sweep: Confinue

Limit=-22 92 dBm

Maker:

1. 2491152 MHz
-56.05 dBm

2. 2483 500 MHz

=30 -58.26 dBm

Level (dBm)
e
(=]

(-~ | \M\JLMMWMMWMW%

-70 4
-80
—— Trace
—— Limit
=90 T T T T T T T T T
24720 2500.0

Frequency (MHz)

Page 51/ 51



	Annex for Bluetooth
	1. Bandwidth
	1.1 Test Result
	1.1.1 OBW
	1.1.2 20dB BW

	1.2 Test Graph
	1.2.1 OBW
	1.2.2 20dB BW


	2. Maximum Conducted Output Power
	2.1 Test Result
	2.1.1 Power

	2.2 Test Graph
	2.2.1 Power


	3. Carrier Frequency Separation
	3.1 Test Result
	3.1.1 Ant1

	3.2 Test Graph
	3.2.1 Ant1


	4. Number of Hopping Frequencies
	4.1 Test Result
	4.1.1 HoppNum

	4.2 Test Graph
	4.2.1 HoppNum


	5. Time of Occupancy (Dwell Time)
	5.1 Test Result
	5.1.1 Ant1

	5.2 Test Graph
	5.2.1 Ant1


	6. Unwanted Emissions In Non-restricted Frequency 
	6.1 Test Result
	6.1.1 Ref
	6.1.2 CSE

	6.2 Test Graph
	6.2.1 Ref
	6.2.2 CSE





